

Treating Epilepsy in the Setting of Medical Comorbidities

Nivedita U. Jerath, MD^{1,}*
Dronacharya Lamichhane, MD¹
Madhu Jasti, MD¹
Vinusha Yarlagaadda, MBBS²
Eduardo Zilli, MD³
Yara Nazzal, MD¹
Mark Granner, MD¹

Address

*¹Department of Neurology, University of Iowa, 200 Hawkins Drive, Iowa City, IA 52242, USA

Email: nivedita-jerath@uiowa.edu

²Department of Medicine, ASRAM (Alluri Sita Ramaraju Academy of Medical Sciences), Westgodavri District, Malkapuram, India

³Department of Neurology, University of Florida, Gainesville, FL, USA

Published online: 28 May 2014

© Springer Science+Business Media New York 2014

This article is part of the Topical Collection on *Epilepsy*

Keywords Epilepsy · Medical comorbidities · Treatment · Kidney disease · Diabetes · Nephrolithiasis · Liver disease · Obesity · Hyperlipidemia · Coronary artery disease · Polycystic ovarian syndrome · Obstructive sleep apnea · Depression · Migraine

Opinion statement

Treatment of epilepsy in patients with medical comorbidities can be challenging. Comorbidities can affect medical management and quality of life. In this review, we discuss treatment options in patients with epilepsy and medical comorbidities. In our opinion, the best way to manage patients with medical comorbidities and epilepsy is to accurately recognize and diagnose medical comorbidities, and to have adequate knowledge and familiarity with antiepileptic drug (AED) metabolism, dosing, side effects, and drug interactions. We believe the trend should move toward using the newer generation of AEDs given their generally reduced rate of adverse effects and interactions. The primary goal of therapy is seizure freedom without side effects.

Introduction

The following review discusses current recommendations for treating epilepsy in patients with medical comorbidities such as obesity, diabetes,

obstructive sleep apnea (OSA), polycystic ovarian syndrome (PCOS), coronary artery disease (CAD), hyperlipidemia, nephrolithiasis, liver and kidney

disease, migraine, and depression. Although the primary decision regarding antiepileptic drug (AED) choice should be based on seizure type, secondary AED recommendations have been suggested in the setting of various medical comorbidities (See Table 1).

Treatment considerations

Obesity

- Epilepsy patients struggle with obesity because of less physical activity, adverse effects of AEDs, and poor emotional well-being [1].
- Topiramate combined with phentermine was approved in 2012 as an adjunct to a reduced-calorie diet and exercise for chronic weight management in obese or overweight adults with one weight-related comorbidity, such as hypertension, type 2 diabetes mellitus, or dyslipidemia

Table 1. Second line AED considerations in patients with medical comorbidities

Medical comorbidity	AEDs: consider using	AEDs: consider avoiding	Other non-AED treatment options
Obesity	Topiramate, zonisamide (generalized and focal seizures) Ethosuximide (absence seizures)	Valproic acid, gabapentin, pregabalin	Aerobic exercise
PCOS	Lamotrigine, levetiracetam	Valproic acid, gabapentin, pregabalin, tiagabine	
OSA	Topiramate, zonisamide (may promote weight loss)	Benzodiazepines, ezogabine	Continuous positive airway pressure
Diabetes	Topiramate, zonisamide (may promote weight loss)	Valproic acid	Glucophage, low-carbohydrate diet, vitamin D3
Nephrolithiasis		Topiramate, zonisamide, ketogenic diet	Hydration, oral potassium citrate
CAD		Ketogenic diet, valproic acid, tiagabine	Omega 3 fatty acid Vitamin D3
Liver disease	Levetiracetam, gabapentin, topiramate	Benzodiazepines, carbamazepine, ethosuximide, phenytoin, phenobarbital, tiagabine, felbamate	
Kidney disease		Gabapentin, topiramate, lacosamide, levetiracetam (all can be used with adjusted dosing and proper monitoring)	
Migraine	Topiramate, valproic acid, gabapentin, levetiracetam, tiagabine, zonisamide, lamotrigine (migraine aura)	Lacosamide, rufinamide, tiagabine	VNS (vagus nerve stimulator)
Depression	Lamotrigine, Oxcarbazepine, valproic acid	Perampanel, levetiracetam Carbamazepine (If on concurrent MAOI)	Cognitive behavioral therapy (CBT), ECT, VNS, Physical exercise

[2]. This combination leads to significant weight loss accompanied by significant improvements in cardiovascular risk factors, including blood pressure, lipid, and inflammatory biomarker levels, as well as reductions in medication use [3•].

- Zonisamide, felbamate, and rufinamide are reported to cause some weight loss.
- Lamotrigine, oxcarbazepine, and levetiracetam are considered weight neutral.
- Valproic acid, gabapentin, pregabalin, and vigabatrin are associated with weight gain.

Diabetes mellitus

- Anti-GAD antibodies may form the basis of a possible link between epilepsy and type 1 diabetes mellitus [4]. In approaching patients with both diabetes and epilepsy, weight management is the most important therapeutic intervention [5].
- Topiramate stimulates insulin-mediated glucose uptake through the central nervous system [6].
- Valproic acid should be avoided given the known side effect of weight gain.

Obstructive sleep apnea

- Individuals with epilepsy more frequently have sleep apnea, especially if they have diabetes [7, 8]. OSA in turn may exacerbate epilepsy by causing sleep deprivation (a precipitating factor for seizures), hypoxemia, and decreased cerebral blood flow [9]. Treatment of OSA in patients with epilepsy improves seizure control [10, 11].
- OSA in patients with epilepsy should be treated aggressively as treatment reduces the seizure frequency, increases overall quality of life, and improves neurocognitive measures and cardiovascular risk factors [12].

Polycystic ovarian syndrome

- Epilepsy and AEDs may have complex interactions with the reproductive system such as reducing fertility and resulting in earlier menopause [13, 14]. The prevalence of PCOS independent of AED treatment in women with temporal lobe epilepsy is 10 % to 25 % [15].
- Valproic acid causes PCOS and fertility problems. It is best avoided in women of childbearing potential.

Coronary artery disease and hyperlipidemia

- Seizures in the setting of drug resistant epilepsy may contribute to cardiac disease. A study demonstrated that over 40 % of patients with refractory partial epilepsy (9 out of 22) had ST segment changes at the end of a seizure [16].

- The ketogenic diet can cause worsening hyperlipidemia and coronary artery disease [17].
- There are interactions between anticonvulsants and other classes of medications that can lead to hyperlipidemia, such as valproic acid and quetiapine (presumably through inhibition of CYP3A4) [18].

Nephrolithiasis

- Nephrolithiasis is a known side effect of the ketogenic diet and carbonic anhydrase inhibitors.
- Topiramate, zonisamide, and the ketogenic diet have been shown to cause nephrolithiasis in epilepsy patients. This side effect can be possibly avoided by instruction regarding proper hydration, avoidance of hot temperatures, and the use of oral potassium citrate, which has been shown to significantly decrease the prevalence of stones [19].

Liver disease

- Liver disease influences drug disposition by decreasing hepatic blood flow, the loss of function of hepatocytes, and decreasing protein synthesis [20]. The liver produces albumin, to which some AEDs are extensively bound. An alteration in the ability of the liver to synthesize proteins decreases the amount of bound drug and increases the drug's free fraction that can sometimes lead to drug toxicity.
- Levetiracetam is the most recommended therapeutic alternative in the acute phase of status epilepticus in patients with liver disease as it is not hepatically metabolized [21, 22].
- Chronic benzodiazepines should be avoided in liver disease as the drug can accumulate [23]. They should only be used as needed, especially in acute situations such as status epilepticus.
- Valproic acid can cause liver damage, especially in those with underlying liver disease.
- Chronic treatment options: Mild hepatic impairment does not necessitate an AED dose adjustment [24]. AEDs such as gabapentin, levetiracetam, and topiramate with low levels of protein binding and limited hepatic metabolism are preferred [24]. However, in the presence of severe liver disease, it is advisable to reduce the target dose of levetiracetam by 50 % and the target dose of topiramate by 30 %. Carbamazepine, lamotrigine, phenytoin, phenobarbital, tiagabine, and oxcarbazepine are metabolized in the liver and require caution and dose adjustment [25]. Valproic acid, felbamate and, to a lesser extent, phenytoin are associated with hepatic toxicity and should be avoided in patients with pre-existing liver disease [26].

Renal disease

- Renal impairment alters protein binding and glomerular filtration rate, resulting in increased levels of some AEDs.

- Renal insufficiency disturbs the pharmacokinetics of AEDs extensively eliminated by the kidneys, leading to increased half-life and drug accumulation [27]. Initial and target doses of renally excreted drugs like gabapentin, topiramate, lacosamide, and levetiracetam should be lowered [27]. For highly protein-bound AEDs like valproic acid and phenytoin, measurement of free drug levels should be considered.
- Hemodialysis efficiently removes water-soluble AEDs that are not highly protein-bound and have a small volume of distribution [28]. Thus, supplemental doses of phenobarbital, ethosuximide, lacosamide, and levetiracetam may be required after dialysis. AEDs that are mainly eliminated by the liver, such as benzodiazepines, carbamazepine, ethosuximide, phenytoin, tiagabine, and valproic acid are recommended in renal impairment and hemodialysis [28].
- The target dose of renally excreted drugs will be lower than in patients with normal renal function, but the goal of therapy is seizure freedom without side effects. Thus, medication doses do not need to be adjusted if patients are doing well and are without side effects.

Migraine

- Migraine and epilepsy coexist as migraines may cause epilepsy by inducing brain ischemia; epilepsy may cause migraines by activating the trigeminovascular system [29].
- When selecting drugs for migraine prophylaxis in an epilepsy patient, anticonvulsants with efficacy for both migraine and epilepsy should be considered. These include valproic acid, topiramate, gabapentin, levetiracetam, tiagabine, and zonisamide [30–33]. Lamotrigine has been reported to be effective for treatment of migraine aura but not headache [34]. Reduction in migraine frequency has been observed in some patients with comorbid epilepsy treated with the vagus nerve stimulator (VNS) [35].

Depression

- Depression negatively impacts the quality of life of patients with epilepsy and diagnosis is important; both conditions increase the risk of developing the other [36].
- In selecting an antidepressant to be used in a patient with epilepsy, consideration should be made with regard to the prominent depressive symptoms exhibited by the patient, drug-drug interactions with the antiepileptic drugs, and the potential for seizure activity. Selective serotonin reuptake inhibitors are generally considered first line of treatment because of their safety, tolerability, and side effect profile. Electroconvulsive therapy treats those with severe depression and epilepsy who are unable to take antidepressants. Cogni-

tive, behavioral, and interpersonal therapy may improve quality of life.

Treatment options in patients with epilepsy and medical comorbidities

Medications

Benzodiazepines

Clobazam, clonazepam, diazepam, lorazepam, and midazolam are commonly used benzodiazepines in the treatment of epilepsy, status epilepticus, and alcohol withdrawal seizures. Benzodiazepines are gamma-aminobutyric acid type A (GABA_A) receptor agonists.

Standard dosage Clonazepam: The initial oral dose is 1.5 mg/day divided into three doses. The dose may be increased every 3 days as needed up to a maximum dose of 20 mg/day. Clorazepate: The recommended initial dose is 7.5 mg three times daily and may be increased by 7.5 mg on a weekly basis as needed. The maximum dose is 90 mg/day. Diazepam: The recommended oral dose ranges from 2-10 mg administered two to four times daily. The recommended parenteral dose is 2-20 mg administered IM or IV. Lorazepam: The recommended dose is 2-6 mg/day orally in divided doses. For treatment of status epilepticus the recommended dose is 0.1 mg/kg given intravenously at a rate of 2 mg/minute. If seizures recur, another 4 mg dose may be given.

Contraindications Acute narrow angle glaucoma, respiratory insufficiency and OSA.

Main drug interactions Use with opioid analgesics, ketorolac, meclizine, or zolpidem can worsen central nervous system (CNS) depression. Concurrent use of amitriptyline and diazepam may result in psychomotor deficits (decreased reaction time, decreased vigilance). Concurrent use of St. John's Wort and benzodiazepines may result in reduced benzodiazepine effectiveness [37].

Common and serious side effects Respiratory and CNS depression if used in high doses or with other depressant medications such as barbiturates.

Carbamazepine

Carbamazepine is effective for the treatment of partial and secondarily generalized tonic clonic seizures. It acts to stabilize the inactivated state of voltage-gated sodium channels. Anticonvulsant activity principally involves limitation of seizure propagation by reduction of post-tetanic potentiation of synaptic transmission. This medication demonstrates sedative, anticholinergic, antidepressant, muscle relaxant, antiarrhythmic, antidiuretic, and neuromuscular transmission-inhibitory actions.

Standard dosage 200 mg orally twice daily for the first week may increase by adding up to 200 mg/day in three or four divided doses at weekly intervals to a target dose of

	800 1200 mg/day. The generally maximum dose is 1200 1600 mg. The usual therapeutic plasma level is 4 to 12 mcg/mL [38].
Contraindications	Bone marrow depression, simultaneous use of MAO inhibitors or hypersensitivity to tricyclic compounds.
Main drug interactions	Use with nefazadone, fluoxetine, simvastatin, contraceptives, topiramate, amitriptyline, and tramadol may result in reduced efficacy and/or a risk of carbamazepine toxicity (ataxia, nystagmus, diplopia, headache, vomiting, apnea, seizures, coma) [37]. Use with monoamine oxidase inhibitors may result in an increased risk of serotonin syndrome (hypertension, hyperthermia, myoclonus, mental status changes) [37]. Use with hydrochlorothiazide may result in hyponatremia [37]. Macrolide antibiotics increase carbamazepine levels.
Common and serious side effects	Serious carbamazepine-associated hepatotoxicity can occur as a hypersensitivity reaction in the form of hepatitis with hepatocellular necrosis. This usually occurs within 3 4 weeks after the initiation of therapy and is independent of serum carbamazepine levels. Other side effects include toxic epidermal necrolysis (TEN), Stevens-Johnson syndrome (SJS), aplastic anemia and agranulocytosis [37]. These reactions are more common in people who carry the human leukocyte antigen (HLA) allele HLA-B*1502, seen almost exclusively in people of Asian ancestry.
Special points	Carbamazepine is extensively metabolized by the liver, and its metabolism is sensitive to decreased hepatic function but not to changes in hepatic blood flow [39]. CBC, hepatic, 25-OH vitamin D, and renal function tests should be checked periodically.

Ethosuximide

	Ethosuximide is a T-type calcium channel blocker and an effective treatment for absence seizures.
Standard dosage	5 00 mg/day adjusted by 250-mg increments every 4 to 7 days to desired therapeutic effect. The usual average daily dose is 20 30 mg/kg [40].
Main drug interactions	Ethosuximide plasma concentrations may be reduced by carbamazepine, fosphenytoin, ginkgo, orlistat, phenobarbital, or phenytoin.
Common and serious side effects	Weight loss, abnormal liver, and/or renal function tests, GI upset, nausea, headache, and depression have been reported.
Special points	Because of extensive liver metabolism, significant impairment of liver function may decrease the clearance of ethosuximide.

Ezogabine

	Ezogabine is a potassium channel opener that is used for the treatment of partial epilepsy.
Standard dosage	100 mg orally three times daily for 1 week increase dosage by no more than 50 mg three times daily (150 mg/day) at 1-week intervals to the usual maintenance dose of 200 to 400 mg orally three times daily [41].
Main drug interactions	Concurrent use with lamotrigine, orlistat, carbamazepine, phenytoin, and digoxin may alter drug concentrations.
Common and serious side effects	Blue skin discoloration confusion, dizziness, blurred vision, double vision, tremor, and fatigue.

Special points Given the black box warning of vision loss, ezogabine should be used in refractory cases in which benefits of treatment outweigh the risk of vision loss. Baseline and periodic eye exams are recommended.

Felbamate

Felbamate is a broad-spectrum antiepileptic medication that is effective against both partial and generalized seizures. It modulates GABA_A receptors and blocks N-Methyl-D-aspartic acid (NMDA) glutamate receptors. Felbamate is eliminated via hepatic and renal metabolism. It inhibits the cytochrome P450 (CYP) system, resulting in significant interactions with other AEDs.

Standard dosage 1200 mg/day orally in three to four divided doses may increase dosage in 600-mg increments every 2 weeks to 3600 mg/day if clinically indicated [42].

Contraindications Blood dyscrasia or hepatic dysfunction.

Main drug interactions Felbamate affects clopidogrel (reduced efficacy), warfarin (increased risk of bleeding), and citalopram (increased QT prolongation). Use with valproic acid or clobazam results in increased valproic acid or clobazam concentrations. Use with carbamazepine may result in decreased carbamazepine or felbamate effectiveness. Concurrent use of felbamate with phenytoin or phenobarbital may result in increased phenytoin or phenobarbital concentrations.

Common and serious side effects nausea, SJS, weight loss, aplastic anemia, hepatic failure, and depression.
Headache

Special points Patients with impairment of liver and kidney function would be expected to have reduced metabolism and clearance of felbamate respectively. Hepatic function tests and CBC should be checked at baseline and periodically.

Gabapentin

Gabapentin is effective for partial seizures and secondarily generalized tonic-clonic seizures. Gabapentin interacts with cortical voltage-sensitive calcium channels and increases the synaptic concentration of GABA. It is renally excreted. The Food and Drug Administration (FDA) originally approved it for focal seizures but it is currently used more often for chronic neuropathic pain than epilepsy.

Standard dosage 300 mg orally three times a day may increase up to 1800 mg/day (divided into three doses). Dosages up to 4800 mg/day (divided into four doses) have been well-tolerated.

Main drug interactions Morphine (increase in gabapentin concentrations) hydrocodone (decreased bioavailability of hydrocodone).

Common and serious side effects Hypertension, blood glucose fluctuations, and weight gain [24, 25].

Special points Gabapentin clearance decreases in proportion to the decrease in creatinine clearance in patients with renal insufficiency. It is recommended to restrict the total dose of gabapentin to 600 mg, 300 mg, and 150 mg per day when the creatinine clearance is 30–60, 15–30, and <15 mL/min, respectively. A

loading dose of gabapentin 200–300 mg following each 4 hours of hemodialysis is recommended.

Lacosamide

Lacosamide is an effective treatment for partial onset seizures. In vitro electrophysiologic studies have shown that lacosamide selectively enhances slow inactivation of voltage-gated sodium channels, which results in stabilization of hyperexcitable neuronal membranes and inhibition of repetitive neuronal firing.

- Standard dosage**
- 50 mg orally twice daily; increase weekly by 100 mg/day given in two divided doses up to 200 400 mg/day.
 - 50 mg IV twice daily; increase weekly by 100 mg/day given in two divided doses up to 200 400 mg/day; infuse over 30 60 minutes [43].

Main drug interactions Ketorolac (reduced lacosamide effectiveness).

Common and serious side effects Cardiac arrhythmia, nausea, vomiting, headache, depression, and fatigue.

Special points In patients with liver disease, lacosamide levels may increase by 50 % 60 % and dose titration should be carried out with caution. The maximum suggested dose in mild to moderate liver impairment is 300 mg/day. Lacosamide is not recommended for use in patients with severe liver impairment. Lacosamide levels increase in patients with mild to moderate renal impairment. For patients with severe renal impairment (creatinine clearance of ≤ 30 mL/min) and in patients with end stage renal disease, a maximum dose of 300 mg/day is recommended.

Lamotrigine

Lamotrigine is a sodium channel blocker, among other possible mechanisms, and is an effective treatment both for focal and generalized epilepsies. It is rapidly absorbed and has an oral bioavailability of 98 %. The protein binding of lamotrigine is 55 %. It primarily undergoes hepatic metabolism.

Standard dosage 25 mg/day orally for 2 weeks, then 50 mg/day for 2 weeks may increase dosage by 50 mg/day every 1 to 2 weeks to the usual maintenance dose of 200 400 mg/day in two divided doses [44]. Dose will need to be adjusted in presence of valproic acid (reduced lamotrigine dose) and enzyme inducing drugs such as phenytoin carbamazepine, and phenobarbital (increased lamotrigine dose).

Main drug interactions With escitalopram, there is an increased risk of myoclonus. Decreased lamotrigine plasma concentrations are seen with oral contraceptives, acetaminophen, primidone, and rifampin. Lamotrigine toxicity is more likely when taken with sertraline and valproic acid.

Common and serious side effects Hypotension, SJS, hyponatremia, nausea, vomiting, loss of appetite, headache, somnolence, depression.

Special points Dose needs to be adjusted in the setting of liver disease, which should be based on therapeutic response rather than serum levels. The elimination half-life of lamotrigine is increased by approximately 50 % in patients with renal insufficiency and so the dose of lamotrigine may need to be reduced in these patients [45]. Lamotrigine levels can drop significantly during

pregnancy, and dose adjustments may be necessary to maintain therapeutic effect.

Levetiracetam

Levetiracetam is effective for partial and generalized epilepsy. It is rapidly and almost completely absorbed; 66 % of levetiracetam is excreted renally as unchanged drug.

Standard dosage	500 mg orally or IV infused over 15 minutes twice daily increase daily dosage by 1000 mg/day every 2 weeks to reach a recommended dose of 3000 mg/day [46] .
Main drug interactions	Reduced levetiracetam effectiveness can be seen when taken with ginkgo, evening primrose, ketorolac, or orlistat.
Common and serious side effects	Somnolence, hostile behavior, irritability, depression.
Special points	Levetiracetam dose is adjusted in the setting of renal insufficiency as follows: $Cl_{cr} > 80$ mL/minute/ 1.73 m ² : 500 1500 mg every 12 hours Cl_{cr} 50-80 mL/minute/ 1.73 m ² : 500 1000 mg every 12 hours Cl_{cr} 30-50 mL/minute/ 1.73 m ² : 250 750 mg every 12 hours $Cl_{cr} < 30$ mL/minute/ 1.73 m ² : 250 500 mg every 12 hours A supplemental dose of 250 500 mg of levetiracetam following dialysis is recommended [47].

Phenytoin

Despite significant chance of toxicity and pharmacokinetic misadventure phenytoin remains one of the most commonly used drugs for treating secondarily generalized tonic clonic seizures and status epilepticus. Phenytoin is highly (>90 %) protein-bound and is extensively metabolized by the liver.

Standard dosage	Usual maintenance dose is 300 400 mg/day (4 5 mg/kg/day)[48]. Higher doses may be needed in infrequent cases where patients more rapidly metabolize the drug. In status epilepticus an IV loading dose of 20 mg/kg is given at a rate not exceeding 50 mg/min. The fosphenytoin prodrug, dosed in an equal amount of "phenytoin equivalents (PE)", can be given at a rate up to 150 mg/min. In less urgent settings phenytoin can be orally loaded.
Contraindications	Do not use with delavirdine, rilpivirine, Adams-Stokes syndrome, AV block, SA block ,or sinus bradycardia.
Main drug interactions	Phenytoin has more than 360 drug interactions as it is a strong CYP3A4 inducer that can result in decreased drug concentrations of CYP3A4 substrates such as atorvastatin. Phenytoin toxicity can result if combined with medications such as nortriptyline. Phenytoin can lower the level of corticosteroids.
Common and serious side effects	Cardiac arrhythmia, SJS, hyperglycemia, nausea, vomiting, hepatotoxicity, ataxia, tremor, nystagmus, delusions.
Special points	Phenytoin beneficially elevates HDL in some reports [37]. Use of phenytoin in liver disease can result in phenytoin toxicity [49]. CBC, 25-OH vitamin D and liver function tests should be checked periodically. Phenytoin does not obey linear kinetics and small changes in dose, absorption, protein binding

or clearance can result in large, at times clinically significant, changes in plasma concentration.

Perampanel

	<p>Perampanel is an adjunct therapy for partial onset seizures and has been commercially available in the United States since January 2014. It is the first noncompetitive α-Amino-3-hydroxy-5-methyl-4-isoxazolepropionic acid (AMPA) glutamate receptor antagonist approved by the FDA [50].</p>
Standard dosage	<p>2 mg orally once daily at bedtime may increase dosage by 2 mg/day once weekly to 4–8 mg orally once daily at bedtime maximum recommended daily dose 12 mg (will need to adjust dose if used with concomitant enzyme-inducing AED) [51].</p>
Main drug interactions	<p>Carbamazepine increases perampanel clearance.</p>
Common and serious side effects	<p>Backache, abnormal gait, ataxia, dizziness, headache, somnolence, irritability, mood disorder, aggressive behavior, homicidal/suicidal thoughts.</p>

Primidone

	<p>Primidone interacts with voltage-gated sodium channels and can be used for both partial and generalized seizures. Primidone is also metabolized to phenobarbital, which mediates chloride ion influx through GABA_A receptors.</p>
Standard dosage	<p>Maintenance dose is 250 mg orally three to four times a day (max dose 2 g/day).</p>
Main drug interactions	<p>Primidone reduces the concentration of drugs metabolized by CYP3A4. Concurrent use with valproic acid, barbiturates or benzodiazepines may result in severe central nervous system depression.</p>
Common and serious side effects	<p>Ataxia, vertigo, granulocytopenic disorder, megaloblastic anemia, and thrombocytopenia.</p>
Special points	<p>CBC and comprehensive metabolic panel should be checked every 6 months [52].</p>

Rufinamide

	<p>Rufinamide is FDA approved to treat Lennox-Gastaut syndrome. Randomized controlled trials have also shown effect against partial-onset seizures.</p>
Standard dosage	<p>400–800 mg/day orally in two divided doses increase by 400–800 mg/day every 2 days to a maximum dose of 3200 mg/day in two equally divided doses [53].</p>
Contraindications	<p>Familial Short QT syndrome may increase risk of sudden death and ventricular arrhythmias by shortening the QT interval [53].</p>
Main drug interactions	<p>Rufinamide used with oral contraceptives may result in reduced efficacy of the contraceptive. Concurrent use with lamotrigine and carbamazepine results in decreased plasma concentrations of lamotrigine and carbamazepine. Rufinamide used with phenytoin or phenobarbital may result in increased phenytoin or phenobarbital concentrations. When used with primidone, the combination may result in decreased rufinamide concentrations.</p>

Common and serious side effects Shortened QT interval, nausea/vomiting, ataxia, dizziness, headache, somnolence, blurred vision, double vision, fatigue, suicidal behavior.

Tiagabine

Tiagabine, a GABA reuptake inhibitor, is an effective add on treatment for partial seizures with or without secondary generalization. It is 96 % bound to albumin and is extensively metabolized by the hepatic CYP3A4 isoenzyme [54].

Standard dosage 4 mg orally once a day may increase dosage by 4–8 mg/day at weekly intervals to a maximum dose of 56 mg/day (given in two to four divided doses) [37].

Main drug interactions Tiagabine's effectiveness can be reduced by concomitant use of carbamazepine, evening primrose, ginkgo, ketorolac, orlistat, phenobarbital, phenytoin, or primidone.

Common and serious side effects Hypertension, SJS, nausea, vomiting, migraine, depression, dysmenorrhea, and insomnia.

Special points Liver disease is shown to attenuate tiagabine's metabolism and it is advised to reduce the dosage to minimize neurotoxicity. Tiagabine is discouraged in patients with severely impaired liver function [55].

Topiramate

Topiramate is used mainly in focal epilepsy, primary generalized tonic-clonic seizures, Lennox Gastaut syndrome and migraine prophylaxis. It blocks voltage-gated sodium channels, inhibits kainate-type glutamate receptors, decreases L-type voltage-sensitive calcium currents, increases the opening of GABA mediated chloride channels, inhibits carbonic anhydrase, and increases potassium conductance.

Standard dosage 25–50 mg orally once daily may increase by 25–50 mg/day at 1-week intervals to the usual maintenance dose of 200–400 mg/day [56].

Contraindication specific to Trokendi or Qudexy XR form of topiramate Recent alcohol use (within 6 hours prior to or 6 hours after use) and metabolic acidosis with concomitant metformin use [56].

Main drug interactions Reduced oral contraceptive efficacy increased risk of nephrolithiasis (when taken with acetazolamide).

Common and serious side effects Nephrolithiasis, metabolic acidosis, weight loss, confusion, depression, glaucoma, fatigue, change in taste, and open angle glaucoma.

Special points Prior to dosing a baseline serum bicarbonate level is recommended especially in patients at high risk for renal impairment (older age, or comorbid diabetes mellitus, hypertension, or autoimmune disease). A reduction in the dosing rate for topiramate is recommended for patients with moderate or severe renal impairment. Topiramate has been found to improve insulin sensitivity, result in weight loss and make favorable changes in lipids and glucose metabolism [57, 58]. Incidence of kidney stones may be reduced through an increase in fluid intake and avoidance of concomitant treatment with the ketogenic diet.

Valproic acid

Valproic acid has a broad spectrum of activity against both focal and generalized epilepsies. The anticonvulsant effect of valproic acid is mediated at

	multiple levels: potentiation of GABA, inhibition of NMDA receptor mediated excitation, and blockade of voltage-dependent sodium currents [16].
Standard dosage	10–15 mg/kg/day orally (give in two to three divided doses if total daily dose exceeds 250 mg), may increase dosage 5–10 mg/kg/day at 1-week intervals to achieve optimal clinical response [59].
Contraindications	Hepatic disease, POLG1 mitochondrial disease, pregnant women, and urea cycle disorders [26, 60].
Main drug interactions	Use with amitriptyline may result in increased risk of serotonin syndrome. Use with nortriptyline may result in increased serum nortriptyline levels. Use with warfarin may result in an increased risk of bleeding.
Common and serious side effects	Pancreatitis, hepatotoxicity, teratogenic potential, weight gain, depression, insomnia, and PCOS [61].
Special points	Postpubertal females are particularly at risk of valproic acid induced weight gain. In addition, this drug is also said to cause various metabolic derangements, PCOS, and alteration in reproductive and endocrine function [62, 63]. There is also evidence that valproic acid causes hyperinsulinemia by interfering with insulin metabolism in the liver, not explained just by obesity, thus increasing propensity toward metabolic syndrome [64]. Baseline and periodic monitoring of liver function tests, CBC and platelets is recommended.

Zonisamide

	Zonisamide is a broad-spectrum antiepileptic drug with efficacy against partial and generalized seizures.
	It has a prolonged half-life, making once-daily dosing possible. The drug is about 40 % protein-bound. It is about 70 % metabolized by the liver, with reduction by CYP3A4 accounting for about 50 % and N-acetylation accounting for 20 % of the metabolites [65].
Standard dosage	100 mg/day orally, may increase dosage by 100 mg/day every 2 weeks to the usual effective dosage range of 100–600 mg/day in one to two divided doses.
Contraindications	Hypersensitivity to sulfonamides.
Main drug interactions	With metformin, there is increased risk of lactic acidosis.
Common and serious side effects	Somnolence, agranulocytosis, headache, depression, nephrolithiasis, altered taste, and nausea/vomiting.
Special points	Zonisamide is cleared by both the renal and hepatic routes [66]. The clearance of zonisamide has been shown to decrease with decreasing creatinine clearance but no specific guidelines for dosage reductions in renal insufficiency have been reported. Weight loss was initially observed as a side effect in the trials that led to its approval for use in epilepsy 400 mg of zonisamide per day is an effective dose for weight reduction. [67, 68].

Diet and lifestyle

- A low carbohydrate diet (Atkins Diet, ketogenic diet) can improve both seizure control and glycemic control [69]. The main side effect of these diets is hyperlipidemia (increase in LDL, VLDL, total cholesterol, triglyceride levels; decrease in HDL), and they are thus contraindicated in

those with hyperlipidemia or coronary artery disease.

- Vitamin D3 is being studied for a role in preventing oncological and cardiovascular disease, infections, and diabetes. Vitamin D3 deficiency is prevalent in epilepsy patients. AEDs such as phenobarbital, phenytoin, carbamazepine, primidone, and valproic acid can cause decreased bone mineral density [70]. A single oral dose of vitamin D3 40,000–200,000 IU, followed by 2000–2600 IU daily, can help normalize vitamin D deficiency. Improvement in seizure control in patients with drug resistant epilepsy is being studied [71]. If not taken in excess, complications are rare.
- Lifestyle management for effective seizure control includes medication adherence, adequate sleep, proper nutrition and reduction in stress [72]. We also recommend moderation in alcohol and caffeine, and no stimulant “energy drinks.”

Physical therapy

- Specific therapy** Aerobic exercise.
- Usage** Should be tailored to each individual (could include one hour of treadmill three times a week or strength training). Activities of high injury risk should be avoided in patients with incompletely controlled seizures.
- Special points**
- Physical activity may improve mood, quality of life, health, learning, memory, and could provide a neuroprotective effect [73•].
 - Studies have shown that physical exercise is not a seizure-inducing factor [73•].

Complementary and alternative medicine

- Specific therapy** Meditation, yoga, biofeedback, relaxation.
- Usage** Studies have shown that Sahaja yoga, 20 minutes of meditation daily, biofeedback (in which patients become aware of a normally unconscious body function such as heart rate to gain control over it), and muscle relaxation (in which a progressive muscle relaxation technique is used to relax muscles especially at the onset of seizures) can result in a reduction of seizure frequency [74].
- Special points** Although not many randomized controlled trials exist, evidence exists for a beneficial effect of yoga and meditation [74], through a proposed multifaceted effect on biological and physiological function. Biofeedback and muscle relaxation have also been shown to reduce seizure frequency and can be a helpful adjunct to traditional treatment.

Surgery

- Standard procedure** Epilepsy surgery provides the best chance for seizure freedom in well-selected patients, but it is limited to those in whom an epileptogenic focus can be localized and safely resected. For example, temporal lobectomy is indicated for those who have drug resistant mesial temporal epilepsy with hippocampal sclerosis.
- Contraindications** Multiple epileptogenic foci, seizures from eloquent cortex, no identifiable epileptogenic focus [75].

- Complications** Hemiparesis, vision loss, language, or memory impairment, postoperative bleed or infection, depression.
- Special points** Despite technological advances and accumulation of evidence regarding its effectiveness epilepsy surgery is significantly underutilized, resulting in worse outcomes, increased morbidity and mortality, and increased healthcare costs in the population of patients with drug resistant epilepsy [75].

Vagus nerve stimulator (VNS)

- Usage** Intended for those with drug resistant epilepsy, this device therapy involves delivering intermittent electrical stimulation to the cervical portion of the left vagus nerve [76]. In the pivotal clinical trial, a 24.5 % median seizure reduction compared with baseline was observed in the treatment group [77]
- Complications** Hoarseness, shortness of breath, pain at stimulation site.
- Special points** In addition to decreasing seizure frequency, an improvement in mood and migraines have been witnessed in patients treated with VNS, even in those with little or no change in seizure frequency [35, 76].

Responsive neurostimulation

- Standard procedure** The responsive neurostimulator (RNS) device is implanted and secured into the skull. Two intracranial electrodes (depth or strip electrodes) are placed over the epileptogenic site and connected to the stimulator. The programmable device detects seizure activity and delivers a responsive electrical stimulation to the cortex in an attempt to disrupt the seizure activity [78]. The pivotal trial showed a 37.9 % median seizure reduction compared with baseline in the blinded phase, and a 53 % median seizure reduction at the end of the 2-year open label phase [79].
- Complications** Intracranial hemorrhage, pain at the implant site, infection at the implant site and paresthesias [75].
- Special points** RNS has been recently approved by the FDA and is indicated for patients with drug resistant localizable partial seizures not otherwise candidates for resection surgery, originating from no more than two foci, especially in areas of eloquent cortex or in those who have failed prior surgical resections.

Conclusions

The last two decades have seen an explosion in options for the treatment of epilepsy, including the approval of a number of new medications, some of which have novel mechanisms of action compared with the older generation of drugs. Although the newer drugs are not generally more effective than the older drugs, the advantage for most lies in their safety profile—fewer drug interactions, more predictable pharmacokinetics, less hepatic metabolism effects, and less acute and chronic toxicity. Moreover, with many of the newer epilepsy medications now off patent, cost is not as great a barrier to efficacious therapy as it once was.

With these therapeutic options comes the opportunity to tailor therapy to the specific needs of the individual patient. Consideration of medical comorbidities is an important part of this decision. An accurate diagnosis of the epilepsy syndrome and seizure types, coupled with knowledge of the patient's medical history and recognition of the properties of the medications under consideration, can lead to improved outcomes. Complementary and alternative medical measures can also help. For patients who prove refractory to medical management, referral to a comprehensive epilepsy center for consideration of surgical and device therapy is indicated.

Compliance with Ethics Guidelines

Conflict of Interest

Nivedita Jerath, Dronacharya Lamichhane, Madhu Jasti, Vinusha Yarlagadda, Eduardo Zilli, Yara Nazzal, and Mark Granner declare that they have no conflict of interest.

Human and Animal Rights and Informed Consent

This article does not contain any studies with human or animal subjects performed by any of the authors.

References and Recommended Reading

Papers of particular interest, published recently, have been highlighted as:

- Of importance
1. Kobau R, DiIorio CA, Price PH, Thurman DJ, Martin LM, Ridings DL, et al. Prevalence of epilepsy and health status of adults with epilepsy in Georgia and Tennessee: Behavioral Risk Factor Surveillance System, 2002. *Epilepsy Behav.* 2004;5(3):358–66.
 2. Cameron F, Whiteside G, McKeage K. Phentermine and topiramate extended release (Qsymia™): first global approval. *Drugs.* 2012;72(15):2033–42.
 3. • Gadde KM, Allison DB, Ryan DH, Peterson CA, Troupin B, Schwiers ML, et al. Effects of low-dose, controlled-release, phentermine plus topiramate combination on weight and associated comorbidities in overweight and obese adults (CONQUER): a randomised, placebo-controlled, phase 3 trial. *Lancet.* 2011;377(9774):1341–52.
This is a well-designed class I randomized trial with Zonisamide vs. placebo in obese patients
 4. Verrotti A, Scaparrotta A, Olivieri C, Chiarelli F. Seizures and type 1 diabetes mellitus: current state of knowledge. *Eur J Endocrinol.* 2012;167(6):749–58. doi:10.1530/EJE-12-0699.
 5. Anderson JW, Kendall CW, Jenkins DJ. Importance of weight management in type 2 diabetes: review with meta-analysis of clinical studies. *J Am Coll Nutr.* 2003;22(5):331–9.
 6. Coomans CP, Geerling JJ, van den Berg SA, van Diepen HC, Garcia-Tardon N, Thomas A, et al. The insulin sensitizing effect of topiramate involves KATP channel activation in the central nervous system. *Br J Pharmacol.* 2013;170(4):908–18. doi:10.1111/bph.12338.
 7. Manni R, Terzaghi M, Arbasino C, Sartori I, Galimberti CA, Tartara A. Obstructive sleep apnea in a clinical series of adult epilepsy patients: frequency and features of the comorbidity. *Epilepsia.* 2003;44(6):836–40.
 8. Li P, Ghadersohi S, Jafari B, Teter B, Sazgar M. Characteristics of refractory vs medically controlled epilepsy patients with obstructive sleep apnea and their response to CPAP treatment. *Seizure.* 2012;21(9):717–21. doi:10.1016/j.seizure.2012.07.016.

9. Urbano F, Roux F, Schindler J, Mohsenin V. Impaired cerebral autoregulation in obstructive sleep apnea. *J Appl Physiol*. 2008;105(6):1852–7. doi:10.1152/jappphysiol.90900.2008.
10. Segal E, Vendrame M, Gregas M, Loddenkemper T, Kothare SV. Effect of treatment of obstructive sleep apnea on seizure outcomes in children with epilepsy. *Pediatr Neurol*. 2012;46(6):359–62.
11. Nobili L, Proserpio P, Rubboli G, Montano N, Didato G, Tassinari CA. Sudden unexpected death in epilepsy (SUDEP) and sleep. *Sleep Med Rev*. 2011;15(4):237–46.
12. Derry CP, Duncan S. Sleep and epilepsy. *Epilepsy Behav*. 2013;26(3):394–404. doi:10.1016/j.yebeh.2012.10.033.
13. Schupf N, Ottman R. Reproduction among individuals with idiopathic/cryptogenic epilepsy: risk factors for reduced fertility in marriage. *Epilepsia*. 1996;37(9):833–40.
14. Isojarvi JI, Laatikainen TJ, Pakarinen AJ, Juntunen KT, Myllyla VV. Polycystic ovaries and hyperandrogenism in women taking valproate for epilepsy. *N Engl J Med*. 1993;329(19):1383–8. doi:10.1056/NEJM199311043291904.
15. Herzog AG, Seibel MM, Schomer DL, Vaitukaitis JL, Geschwind N. Reproductive endocrine disorders in men with partial seizures of temporal lobe origin. *Arch Neurol*. 1986;43(4):347–50.
16. Tigarán S, Molgaard H, McClelland R, Dam M, Jaffe AS. Evidence of cardiac ischemia during seizures in drug refractory epilepsy patients. *Neurology*. 2003;60(3):492–5.
17. Kwiterovich Jr PO, Vining EP, Pyzik P, Skolasky Jr R, Freeman JM. Effect of a high-fat ketogenic diet on plasma levels of lipids, lipoproteins, and apolipoproteins in children. *JAMA*. 2003;290(7):912–20. doi:10.1001/jama.290.7.912.
18. Liang CS, Yang FW, Lo SM. Rapid development of severe hypertriglyceridemia and hypercholesterolemia during augmentation of quetiapine with valproic acid. *J Clin Psychopharmacol*. 2011;31(2):242–3. doi:10.1097/JCP.0b013e31820f4f9e.
19. Sampath A, Kossoff EH, Furth SL, Pyzik PL, Vining EP. Kidney stones and the ketogenic diet: risk factors and prevention. *J Child Neurol*. 2007;22(4):375–8. doi:10.1177/0883073807301926.
20. Anderson GD. Pharmacogenetics and enzyme induction/inhibition properties of antiepileptic drugs. *Neurology*. 2004;63(10 Suppl 4):S3–8.
21. Bilo L, Meo R, de Leva MF, De Simone R, Di Nocera P, Pisani F, et al. Levetiracetam in patients with epilepsy and chronic liver disease: observations in a case series. *Clin Neuropharmacol*. 2008;31(4):221–5. doi:10.1097/WNF.0b013e31815c1d92.
22. Ramael S, Daoust A, Otoul C, Toubanc N, Troenaru M, Lu ZS, et al. Levetiracetam intravenous infusion: a randomized, placebo-controlled safety and pharmacokinetic study. *Epilepsia*. 2006;47(7):1128–35.
23. Ochs HR, Greenblatt DJ, Eckardt B, Harmatz JS, Shader RI. Repeated diazepam dosing in cirrhotic patients: cumulation and sedation. *Clin Pharmacol Ther*. 1983;33(4):471–6.
24. Beghi E. Efficacy and tolerability of the new antiepileptic drugs: comparison of two recent guidelines. *Lancet Neurol*. 2004;3(10):618–21.
25. Bergin AM, Connolly M. New antiepileptic drug therapies. *Neurol Clin*. 2002;20(4):1163–82.
26. Gopaul S, Farrell K, Abbott F. Effects of age and polytherapy, risk factors of valproic acid (VPA) hepatotoxicity, on the excretion of thiol conjugates of (E)-2,4-diene VPA in people with epilepsy taking VPA. *Epilepsia*. 2003;44(3):322–8.
27. Gabardi S, Abramson S. Drug dosing in chronic kidney disease. *Med Clin N Am*. 2005;89(3):649–87.
28. Israni RK, Kasbekar N, Haynes K, Berns JS. Use of antiepileptic drugs in patients with kidney disease. *Semin Dial*. 2006;19(5):408–16. doi:10.1111/j.1525-139X.2006.00195.x.
29. Lipton RB, Ottman R, Ehrenberg BL, Hauser WA. Comorbidity of migraine: the connection between migraine and epilepsy. *Neurology*. 1994;44(10 Suppl 7):28–32.
30. Freitag FG, Collins SD, Carlson HA, Goldstein J, Saper J, Silberstein S, et al. A randomized trial of divalproex sodium extended-release tablets in migraine prophylaxis. *Neurology*. 2002;58(11):1652–9.
31. Kumlien E, Lundberg PO. Seizure risk associated with neuroactive drugs: data from the WHO adverse drug reactions database. *Seizure*. 2010;19(2):69–73.
32. Mathew NT, Kurman R, Perez F. Drug induced refractory headache clinical features and management. *Headache*. 1990;30(10):634–8.
33. Drake Jr ME, Greathouse NI, Renner JB, Armentbright AD. Open-label zonisamide for refractory migraine. *Clin Neuropharmacol*. 2004;27(6):278–80.
34. Bigal ME, Krymchantowski AV, Rapoport AM. Prophylactic migraine therapy: emerging treatment options. *Curr Pain Headache Rep*. 2004;8(3):178–84.
35. Hord ED, Evans MS, Mueed S, Adamolekun B, Naritoku DK. The effect of vagus nerve stimulation on migraines. *J Pain*. 2003;4(9):530–4.
36. Kanner AM. Depression in epilepsy: prevalence, clinical semiology, pathogenic mechanisms, and treatment. *Biol Psychiatry*. 2003;54(3):388–98.
37. Micromedex® Healthcare Series [Internet database]. Greenwood Village, Colo: Thomson Healthcare. Updated periodically.
38. Product Information: Tegretol(R) oral chewable tablets, oral tablets, oral suspension, carbamazepine oral chewable tablets, oral tablets, oral suspension. Novartis Pharmaceuticals Corporation (per FDA), East Hanover, 2013.

39. Hooper WD, Dubetz DK, Bochner F, Cotter LM, Smith GA, Eadie MJ, et al. Plasma protein binding of carbamazepine. *Clin Pharmacol Ther.* 1975;17(4):433–40.
40. Product Information: Zorontin(R), ethosuximide. Parke-Davis, Morris Plains, 1997.
41. Product Information: POTIGA(R) oral tablets, ezogabine oral tablets. GlaxoSmithKline (per FDA), Research Triangle Park, 2013.
42. Product Information: FELBATOL(R) oral tablets, suspension, felbamate oral tablets, suspension. MEDA Pharmaceuticals Inc (per FDA), Somerset, 2011.
43. Product Information: VIMPAT(R) oral film-coated tablets, oral solution, intravenous injection, lacosamide oral film-coated tablets, oral solution, intravenous injection. UCB, Inc. (per manufacturer), Smyrna, 2011.
44. Product Information: LAMICTAL chewable dispersible oral tablets, oral tablets, orally disintegrating tablets, lamotrigine chewable dispersible oral tablets, oral tablets, orally disintegrating tablets. GlaxoSmithKline, Research Triangle Park, 2009.
45. Fillastre JP, Taburet AM, Fialaire A, Etienne I, Bidault R, Singlas E. Pharmacokinetics of lamotrigine in patients with renal impairment: influence of haemodialysis. *Drugs Exp Clin Res.* 1993;19(1):25–32.
46. Product Information: KEPPRA(R) intravenous injection, levetiracetam intravenous injection. UCB, Inc. (per FDA), Smyrna, 2013.
47. Patsalos PN. Pharmacokinetic profile of levetiracetam: toward ideal characteristics. *Pharmacol Ther.* 2000;85(2):77–85.
48. Product Information: DILANTIN(R) extended capsule, oral, phenytoin sodium extended capsule, oral. Parke-Davis, New York, 2009.
49. Rane A, Lunde PK, Jalling B, Yaffe SJ, Sjoqvist F. Plasma protein binding of diphenylhydantoin in normal and hyperbilirubinemic infants. *J Pediatr.* 1971;78(5):877–82.
50. Franco V, Iudice A, Grillo E, Citraro R, De Sarro G, Russo E. Perspective on the use of perampanel and intravenous carbamazepine for generalized seizures. *Expert Opin Pharmacother.* 2014. doi:10.1517/14656566.2014.879572.
51. Product Information: FYCOMPA(TM) oral tablets, perampanel oral tablets. Eisai Inc. (per Manufacturer), Woodcliff Lake, 2012.
52. Product Information: MYSOLINE(R) oral tablets, primidone oral tablets. Xcel Pharmaceuticals, San Diego, 2002.
53. Product Information: BANZEL(R) film coated oral tablets, oral suspension, rufinamide film coated oral tablets, oral suspension. Eisai Co, Ltd, Woodcliff Lake, 2011.
54. Gustavson LE, Mengel HB. Pharmacokinetics of tiagabine, a gamma-aminobutyric acid-uptake inhibitor, in healthy subjects after single and multiple doses. *Epilepsia.* 1995;36(6):605–11.
55. Lau AH, Gustavson LE, Sperelakis R, Lam NP, El-Shourbagy T, Qian JX, et al. Pharmacokinetics and safety of tiagabine in subjects with various degrees of hepatic function. *Epilepsia.* 1997;38(4):445–51.
56. Product Information: Trokendi XR(TM) oral extended-release capsules, topiramate oral extended-release capsules. Supernus Pharmaceuticals (per manufacturer), Rockville, 2013.
57. Kim GW, Lin JE, Blomain ES, Waldman SA. Anti-obesity pharmacotherapy: new drugs and emerging targets. *Clin Pharmacol Ther.* 2013;95(1):53–66. doi:10.1038/clpt.2013.204.
58. Richard D, Picard F, Lemieux C, Lalonde J, Samson P, Deshaies Y. The effects of topiramate and sex hormones on energy balance of male and female rats. *Int J Obes Relat Metab Disord.* 2002;26(3):344–53. doi:10.1038/sj.ijo.0801873.
59. Stavzor(R) oral delayed release capsules, valproic acid oral delayed release capsules. Noven Therapeutics, LLC (per FDA), Miami, 2013.
60. Siemes H, Nau H, Schultze K, Wittfoht W, Drews E, Penzien J, et al. Valproate (VPA) metabolites in various clinical conditions of probable VPA-associated hepatotoxicity. *Epilepsia.* 1993;34(2):332–46.
61. Belcastro V, D'Egidio C, Striano P, Verrotti A. Metabolic and endocrine effects of valproic acid chronic treatment. *Epilepsy Res.* 2013;107(1 2):1–8. doi:10.1016/j.eplepsyres.2013.08.016.
62. Verrotti A, Basciani F, Morresi S, de Martino M, Morgese G, Chiarelli F. Serum leptin changes in epileptic patients who gain weight after therapy with valproic acid. *Neurology.* 1999;53(1):230–2.
63. Rauchenzauner M, Haberlandt E, Scholl-Burgi S, Karall D, Schoenherr E, Tatarczyk T, et al. Effect of valproic acid treatment on body composition, leptin and the soluble leptin receptor in epileptic children. *Epilepsy Res.* 2008;80(2 3):142–9. doi:10.1016/j.eplepsyres.2008.03.017.
64. Pylvanen V, Pakarinen A, Knip M, Isojarvi J. Characterization of insulin secretion in Valproate-treated patients with epilepsy. *Epilepsia.* 2006;47(9):1460–4. doi:10.1111/j.1528-1167.2006.00546.x.
65. Kochak GM, Page JG, Buchanan RA, Peters R, Padgett CS. Steady-state pharmacokinetics of zonisamide, an antiepileptic agent for treatment of refractory complex partial seizures. *J Clin Pharmacol.* 1998;38(2):166–71.
66. Faught E, Ayala R, Montouris GG, Leppik IE. Randomized controlled trial of zonisamide for the treatment of refractory partial-onset seizures. *Neurology.* 2001;57(10):1774–9.

67. Gadde KM, Kopping MF, Wagner 2nd HR, Yonish GM, Allison DB, Bray GA. Zonisamide for weight reduction in obese adults: a 1-year randomized controlled trial. *Arch Intern Med*. 2012;172(20):1557–64. doi:[10.1001/2013.jamainternmed.99](https://doi.org/10.1001/2013.jamainternmed.99).
68. Faught E, Ayala R, Montouris GG, Leppik IE. Zonisamide 922 Trial G Randomized controlled trial of zonisamide for the treatment of refractory partial-onset seizures. *Neurology*. 2001;57(10):1774–9.
69. Cervenka MC, Henry B, Nathan J, Wood S, Volek JS. Worldwide dietary therapies for adults with epilepsy and other disorders. *J Child Neurol*. 2013;28(8):1034–40. doi:[10.1177/0883073813488671](https://doi.org/10.1177/0883073813488671).
70. Pack AM. The Association Between Antiepileptic Drugs and Bone Disease. *Epilepsy Curr*. 2003;3(3):91–5. doi:[10.1046/j.1535-7597.2003.03306.x](https://doi.org/10.1046/j.1535-7597.2003.03306.x).
71. Hollo A, Clemens Z, Kamondi A, Lakatos P, Szucs A. Correction of vitamin D deficiency improves seizure control in epilepsy: a pilot study. *Epilepsy Behav*. 2012;24(1):131–3. doi:[10.1016/j.yebeh.2012.03.011](https://doi.org/10.1016/j.yebeh.2012.03.011).
72. Aliasgharpour M, Dehgahn Nayeri N, Yadegary MA, Haghani H. Effects of an educational program on self-management in patients with epilepsy. *Seizure*. 2013;22(1):48–52. doi:[10.1016/j.seizure.2012.10.005](https://doi.org/10.1016/j.seizure.2012.10.005).
- 73.● Arida RM, Scorza FA, Cavalheiro EA. Role of physical exercise as complementary treatment for epilepsy and other brain disorders. *Curr Pharm Des*. 2013;19(38):6720-5.
- This is a well-written article regarding exercise as a treatment for epilepsy.
74. McElroy-Cox C. Alternative approaches to epilepsy treatment. *Curr Neurol Neurosci Rep*. 2009;9(4):313–8.
75. Ramey WL, Martirosyan NL, Lieu CM, Hasham HA, Lemole Jr GM, Weinand ME. Current management and surgical outcomes of medically intractable epilepsy. *Clin Neurol Neurosurg*. 2013;115(12):2411–8. doi:[10.1016/j.clineuro.2013.09.035](https://doi.org/10.1016/j.clineuro.2013.09.035).
76. Terra VC, Amorim R, Silvado C, Oliveira AJ, Jorge CL, Faveret E, et al. Vagus nerve stimulator in patients with epilepsy: indications and recommendations for use. *Arq Neuropsiquiatr*. 2013;71(11):902–6. doi:[10.1590/0004-282X20130116](https://doi.org/10.1590/0004-282X20130116).
77. A randomized controlled trial of chronic vagus nerve stimulation for treatment of medically intractable seizures. The Vagus Nerve Stimulation Study Group. *Neurology*. 1995;45(2):224-30.
- 78.● Kossoff EH. Nonpharmacological approaches: diet and neurostimulation. *Handbook Clin Neurol*. 2013;111:803-8. doi:[10.1016/B978-0-444-52891-9.00083-X](https://doi.org/10.1016/B978-0-444-52891-9.00083-X). Excellent review to nonpharmacological approaches in treating epilepsy.
79. Heck CN, King-Stephens D, Massey AD, Nair DR, Jobst BC, Barkley GL, et al. Two-year seizure reduction in adults with medically intractable partial onset epilepsy treated with responsive neurostimulation: Final results of the RNS System Pivotal trial. *Epilepsia*. 2014;55(3):432–41. doi:[10.1111/epi.12534](https://doi.org/10.1111/epi.12534).